mule 610 starter removal

You search Auto repair manual PDF mule 610 starter removal, if there are search results will appear below. If search results do not exist, please search by others keyword.



  mule 610 starter removal Direct Download speed 5282 Kb/s

  mule 610 starter removal Full Version speed 6162 Kb/s



KTM Starter Gear Maintenance Instructions

0

Filed Under (KTM) by admin on 26-11-2010

download
Checking the electric starter motor for wear -Check Bendix 1 for smooth operation and signs of wear. -Check the sprocket of the electric starter for wear and radial clearance. -Replace O-ring 2 of the electric starter. -Replace gasket 3 . -Check starter idler gear 4 for smooth operation and wear, check that the bearing bushings are seated firmly. Electric starter motor – checking for and adjusting play -Mount the electric starter and the starter idler gear. -Mount the tighten cover 5 . -Move starter idler gear 4 back and forth in the direction of rotation, the maximum play may not exceed half the width of a tooth. -If play is larger, cover 5 must be removed and as many shims 6 with a thickness of 0.10 mm as necessary must be added to eliminate all play. Then remove one shim again. -Check the play again; the maximum play may not exceed more than half of the width of a tooth. 1 2 3 4 5 4 5 6

Incoming search terms:

Kawasaki Mule Roof 600, 610 and 4010 Trans Crew, Roof Installation Manual

0

Filed Under (Kawasaki) by admin on 02-05-2012

download
INSTALLTION INSTRUCTIONS – Mule 600/610 (4010 Trans skip to pg 4) 1. Place Roof Panel on top of UTV Roll cage and center front to back, and left to right. 2. Using Figure 1 Below – place UTV Roof Mounting Brackets around roll cage bar and using a marker, mark the position of the holes needed in the roof for each Roof Mounting bracket . Figure 1 Copyright 2007 DiamondBack Automotive Accessories, Inc. Page 3 3. Next, remove the roof from the roll cage and using a drill with 1/4″ bit, drill holes using the marks as a guide. 4. Cut (4) 3″ strips of adhesive foam and apply to roof in where mounting brackets are positioned to prevent roof rattling once mounted. Foam should run in the direction of the roll cage as shown in Figure 1 above. 5. Next, reposition the roof on the roll cage according to step 1. 6. Prior to attaching the roof mount brackets, cut the remaining adhesive foam in half and apply one section to the roof in the center of the roof where roof and each roll cage bar meet as shown in Figures 1 above. If additional tape is required to prevent rattling it can be purchased from any hardware store as window sealant foam tape. 7. Next, attach the roof mount brackets according to Figure 2. Use channel locks or pliers to hold top of carriage bolt and turn nut with 7/16″ socket.

Incoming search terms:

2001-2003 XV16 Fuel Pump and Carburetor Removal

0

Filed Under (Yamaha) by admin on 31-12-2011

download
Disconnect the carburetor fuel line hose at the fuel pump. •Disconnect the fuel pump wire coupler. •Remove the choke cable from fuel pump bracket. •Remove the upper engine mount, leaving the fuel pump attached to the mount. •Disconnect the TPS and carburetor wire couplers.       Disconnect the throttle cables, and then remove the carburetor. NOTE: The idle adjuster can be removed from its bracket without loosening the bracket screws. PAGE 3 of 12 HIDDEN 6mm SCREW 6mm BOLT UPPER ENGINE MOUNT/ FUEL PUMP CARBURETOR PAGE 4 of 12 Right-Hand Footrest Removal: •Disconnect and remove the brake light switch. •Remove the forward-most tie wrap around the brake hose and frame. •Remove the footrest assembly. NOTE: Leave the brake hose attached. Move the hose to the underside of the foot rest mount and support it as necessary so that it is out of the way Cylinder Head Oil Pipe Removal/ Installation: •Slightly loosen all three banjo bolts before removing them to prevent oil line deformation. NOTE: When loosening the upper banjo bolts, hold the line in place using a wrench at the flat surface on the fitting. Air Injection System (AIS) Removal: •Remove the electric starter motor. •Remove the regulator/rectifier assembly. Remove the AIS pipes from the cylinder head, but leave them attached to the AIS assembly. •Remove the three screws with 8mm heads, and then remove the AIS air filter from the right side. •Remove the three Phillips head screws holding    the AIS assembly on the frame. •Remove the AIS assembly from the left side. FOOTREST ASSEMBLY UPPER BANJO BOLT AIS AIR FILTER AIS ASSEMBLY
PAGE 5 of 12 Transfer Case Removal: •Remove the transfer case bracket first. Then remove the outer chrome cover, inner cover, and drive-sprocket nut. NOTE: There is a sealing washer between the inner case and the transfer case at the 8mm stud. Be sure to replace it during re-assembly. •Remove the two chrome oil lines between the engine and oil tank. NOTE: Retain the four O-rings for re-use. •Remove the drive pulley cover and remove the drive pulley nut. •Loosen the drive belt tension. •Remove the drive pulley, inner cover, collar, and O-ring. NOTE: The collar has a bevel on its inside diameter     for the O-ring facing inward and a bevel on the outside diameter facing the pulley. •Remove the drive and driven sprockets with chain as an assembly. •Remove the collar and O-ring. NOTE: Collar has a bevel on its inside diameter that faces inward for the O-ring. •Remove oil tank filler neck. •Remove the relay bracket on the right-hand side. NOTE: Leave the relays connected. Simply move them out of the way to allow room for transfer case removal. •Slide the transfer case out from the right side.

Incoming search terms:

YAMAHA V-Star 1100 Carburetor Bowl Screw Repair and Removal After Stripping and Pilot Cap Removal

0

Filed Under (Yamaha) by admin on 19-01-2012

download
When I first started working on bike many years ago, I learned the danger of stripping the heads of Philips screws when removing or installing them on motorcycles. I remember the two worst screws were the casing side-cover aluminum screws and carburetor bowl screws. I think I tried every method of screw removal after they were stripped. Vice grips, better tipped screwdriver, hammer, drill, and other tools were used. One way I learned to remove stripped screws is to re-make the Philips head into a flathead screw. Cutting a slot in the top of the screw and then use a flat-head screwdriver to remove the screw. On some parts this technique can work, other parts and screws it may not. The Philips screws on the bottom of the V-Star carburetor bowls are VERY prone to stripping. In fact, I will not start a carburetor cleaning without new hex head screws to replace the original Philips bowl screws. Replace the bowl screws for yourself if you keep the bike, or for the next rider that will appreciate the hex-head screws when they clean the carburetors. Not many other parts on a V-Star have screws that are prone to stripping. This documentation is to help riders with motorcycle maintenance. Some riders will find themselves with the problem of removing stripped screws. A carburetor cleaning can quickly double in time when you realize the hardest part of the job is removing bowl screws after they strip. And then realizing you do not have the replacement hex-head screws available and must now go to the hardware store.

Incoming search terms:

Kawasaki Mule 610 Windshield Installation And Operations Manual

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
Seizmik Hybrid Roof Frame Kit Contents: A. Windshield Mount Top Brackets and Hardware (2) B. Windshield Clamps and Hardware (2) (not shown) C. Windshield (1) (not shown) A B C D E F G H I J K L M Note: All hardware and brackets may not be shown in this view. Windshield Top Mount Hardware Includes: A. M6x22mm Socket Head Bolts (4) B. M6x12mm Socket Head Bolts (4) C. M8 Standard Flat Washers (4) D. Compression Sleve (2) E. M8x18mm Socket Head Bolt (2) F. Windshield Stay Assembly (2) G. 1.875″ Bar Clamp Half (4) H. Windshield bracket (2) I. Windshield clamp plate (2) J. Windshield clamp gasket (4) K. M6x25mm hex head bolt (4) L. M6 flat washer (8) M. M6 hex lock nut (4) Windsheild Lower Clamp Hardware (not shown) Includes: A. M6 x 40mm Zinc Coated Hex Head Bolt (2) B. M6 Standard Flat Washer (4) C. M6 Zinc Coated Nut (2) D. M6 Wide Flange Nut (2) E. 2″ Tube Clamp (2) F. 2″ Rubber Grip Strip (2) 3 Installation Instructions: Use the passenger side clamp to ensure proper positioning. The clamp should be positioned as shown. The driver’s side clamp should be even with the passenger’s side

Incoming search terms:

Kawasaki MULE 600 / 610 SNOW PLOW INSTALLATION INSTRUCTIONS

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1. PRELIMINARY: 1.1 Remove the six 6 mm. screws and plastic skid / splash shield from the bottom front of the vehicle frame. (These bolts and plastic skid / splash shield will not be reused snow plow mounting frame installed onto the vehicle.) 1.2 If the vehicle has the Kawasaki optional brush guard installed, it will have to be removed and then reinstalled after the snow plow mounting frame is installed. (The brush guard will fit with the snow plow mounting frame installed first.) 2. VEHICLE MOUNTING FRAME 2.1 Position the vehicle mounting frame (13) under the front of the vehicle so that the six holes (with pipe spacers) line up with the six 6 mm. threaded holes that the plastic skid / splash shield was attached with and the upper plate is through the large oval hole in the vehicle plastic fascia. Fasten loosely using 6mm. x 1.0mm. x 30mm. bolts (33) , 6mm. lock washers (35) and 6mm. flat washers (34). 2.2 Place a 5/16″-18 “U” bolt (36) around the front cross tube behind the plastic fascia and through each set of holes in the flange of the upper plate of the vehicle mounting frame (total of two “U” bolts). Fasten loosely using 5/16″flat washers (41), 5/16″ lock washers (40), and 5/16″-18 nuts (42). 2.3 Install a 5/16″-18 “U” bolt (36) around the lower frame tubes and through each set of slotted holes in the lower plate of the vehicle mounting frame (total of four “U” bolts). Fasten loosely using 5/16″ flat washers (41), 5/16″ lock washers (40), and 5/16″-18 nuts (42). 2.4 Tighten all the fasteners holding the vehicle mounting frame to the vehicle starting with the 6mm. bolts

Incoming search terms:

Kawasaki Mule 610 Without coil springs Installation

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1.)Begin by loosening the lug nuts on both front tires. Raise the unit, using a suitable lifting device or procedure, until the front tires are off the ground. If using a floor jack with stands, chock the rear wheels to prevent the unit from rolling. If using jack stands, make sure the stands are placed under the frame and not the body. Make sure the unit is stable and secure . 2.)Remove the tires / wheels. NOTE: Now is a good time to check the threads on the lug studs. Check for rust, pulled threads or other deterioration that could cause a stud/thread failure. 3.) The first thing to do is remove the front cowl and trunk on the bike. You can accomplish this by removing all the bolts (screws) around the perimeter of the cowl and removing some plastic “snap rivets”. To remove the rivets simply pull the center section up and then the rest will follow. 4.)Place a floor jack, or other suitable device, beneath the left side lower control arm. This is to prevent damage to the tie rod or slip yoke boot while disassembling the lower control arm and strut. Using a 14mm socket, remove the two retaining nuts and lock washers on the top of the struts. 5.)Leaning the strut forward toward the headlamp buckets will put the strut in position to allow you to reach over the top and place the strut spacer in place. Install the strut spacer on top of the coil retainer and tightening the nuts. Install the supplied gasket on top of the strut spacer, and re-install the strut assembly

Incoming search terms:

2005-2007 Kawasaki 610 Mule Winch Mount Installation Instructions

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1. Remove the plastic lower front cover. 2. Remove the two bolts on the left side mud shield that connect to the frame for easier access. 3. Install the winch to the winch mount using the hardware supplied with the winch. 4. Install the winch and mount per the illustration using the provided U-Bolts, flat washers and nuts around the frame tubes and through the mount. Tighten all nuts and bolts securely. 5. Install the roller fairlead to the winch mount using (2) 5/16″ x 3/4″ bolts and 5/16″ nylock nuts provided. (Rollers should turn freely. NOTE: Bottom roller may need to be removed to run wire rope through. 6. Using the instructions provided with the winch, wire accordingly. 7. Reinstall the two bolts from the mud shield. 8. Reinstall the plastic lower front cover. NOTE: For some winches, this cover may need to be trimmed so it does not rub

Incoming search terms:

KAWASAKI MULE Electric Steering Installation Manual And Removal

0

Filed Under (Kawasaki) by admin on 05-05-2012

download
Remove plastic center cap on steering wheel by prying off with a small screwdriver. Remove steering wheel nut and remove steering wheel by pulling up on wheel. If wheel is tight have a partner tap on the shaft while pulling up on wheel. Note: Do not mushroom threads on shaft. Remove all screws that retain dash to body of vehicle. Disconnect all electrical connections at back of dash. Mark all wires to ensure easy install. Remove lower steering shaft bolt at rack and pinion. Remove upper bolt at base of steering column. Remove the 2 bolts that retain the steering column to the frame and remove the column and the shaft assembly. Remove lower u-joint on steering column shaft & replace it with supplied u-joint. There is a welded wire retainer on the lower dash tube where the electric motor will sit. You will need to grind off this piece and smooth. Remove the master cylinder bolt closest to the driver side and discard bolt. Your motor and module has been shipped together bolted to the bracket. It is important to follow the install sequence to ensure a proper installation. The lower shaft on the steering motor is marked on the shaft and on the motor. These marks must not be changed. If you remove the shaft it needs to be installed back in the same spot.

Incoming search terms:

Honda GL1000/1100 starter motor Removal/ Over haul Manual

0

Filed Under (Honda) by admin on 08-04-2011

download
1. Remove the three long bolts that hold the sections together and separate them. Be careful as there are a series of flat thrust washers on each end of the armature (located in the middle section). 2. The end cap basically performs no function other than to cover the brush plate and commutator area as well as center the armature shaft in a pressed in bushing located in the end of the cap. 3. The drive end contains the reduction gearing and if need be, can be disassembled to replace the bearing. This is extremely unlikely. The shaft should turn freely and normally only requires a cleaning and grease application. If the bearing in fact needs replacing, simply remove the “C” clips on either end, drive out the bearing and reinstall with an appropriate size replacement. Any decent auto parts / industrial supply should be able to supply the correct bearing. 4. Remove the brush plate from the end of the center section by removing the screw at the one brush connection. Before removing the brushes, note that one of them has an insulating sleeve over the braided wire. The replacement must go in the same brush holder. Remove the brushes and replace if necessary and clean the brush plate. ** Brake Cleaner is a good general cleaner for this entire job. 5. Remove the thrust washers from brush plate end of the armature. Count them and ensure they go back on the correct way. 6. The end of the center section that had the drive end on it has a circular plate covering it with a short splined shaft protruding through the plate. Drive the plate out by tapping the opposite end of the section on the shaft – just lightly with a rubber hammer or piece of wood to protect the shaft. Once the plate is out, remove the armature from the section. You will find more thrust washers at this end. Make sure they go back on correctly. 7. In the center of the center section there are four large Philips screws. These hold in the field coils found within the housing. Using an “impact driver”, loosen the four screws that go around the circumference of the center section and remove them. Remove the 10mm nut for the battery connection and the accompanying fiber insulating washers. With the screws and nut removed, the entire field coil assembly should withdraw entirely from the housing. There will be four (4) metal plates that the screws mounted into come falling out. They are easily replaced into the field coils when you slide it back into the housing. Do not be alarmed that you suddenly have four loose metal parts. 8. With everything out of the housing, thoroughly clean everything using the Brake Cleaner. Although the cleaner will dry without leaving a film, it is suggested that the components be dried with compressed air. 9. Get some extremely fine steel wool (“000″ of even “0000″ is better) and gently clean the metal surfaces or bars of the armature and the commutator. Blow with compressed air. 10. Using a volt/ohmeter, test for continuity between pairs of armature bars (the long ones). There should be continuity between the pairs around the entire circumference.

Incoming search terms:

Incoming search terms: